Year: 2019

Part Number: 90068149

Model: XCS2600




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 441498 CYLINDER MED KRUMTAP ENGINE

2 1 441499 GLIDEB@YS CRANKCASE

3 1 441500 KRUMTAP CRANKSHAFT COMPONENTS
4 2 419754 KUGLELEJE 15X35X11 BALL BEARING 15X35X11
5 1 441501 PAKDASE OIL SEAL 12x28x6

6 2 441502 NALELEJE NEEDLE BEARING WASHER
7 1 441503 NALELEJE NEEDLE BEARING 8x11x9
8 2 441504 LASERING PISTON PIN CIRCLIP

9 1 441505 STEMPEL PISTON

10 1 441506 STEMPELRING PISTON RING

11 1 441507 CYLINDER CYLINDER

12 2 441508 SKIVE IGNITER WASHER

13 1 441509 LEDNING FLAMEOUT WIRE 0.5x410
14 2 427570 MASKINSKRUE M5X20 SCREW M5X20

15 2 403343 FIJEDERSKIVE SPRING COLLAR

16 2 403342 SKIVE 4 WASHER

17 1 441510 TANDSPOLE IGNITER ASSEMBLY

18 1 441511 VINKEL ELBOW

19 1 441512 KRYDSPIND PISTON PIN

20 1 413163 NOT 3X3.5X10 KEY 3X3.5X10

21 1 441513 PAKDASE OIL SEAL 12x22x5

22 1 406139 SVINGHJULSM@TRIK M8X1 NUT

23 1 441514 SVINGHJUL ROTOR ASSEMBLY

24 7 403342 SKIVE 4 WASHER

25 6 403343 FIEDERSKIVE SPRING COLLAR

26 4 427570 MASKINSKRUE M5X20 SCREW M5X20

27 1 429581 TANDRYR RCJ7Y CHAMPION | SPARK PLUG

28 1 441515 STUDS AIR INTAKE TUBE

29 4 416014 MASKINESKRUE M5X60 SCREW M5X60

30 1 441516 STOTTE SUPPORTING BEAD

31 1 441517 PAKNING MUFFLER GASKET

32 1 441518 UDST@DNING MUFFLER ASSEMBLY

33 1 441519 SKJOLD MUFFLER COVER

34 2 427570 MASKINSKRUE M5X20 SCREW M5X20

35 3 441520 STUDS JOINT

36 1 441521 SLANGE PRESSURE PIPE 2.5x6%x48
37 4 440198 RING JUMP RING

38 1 441522 SKJOLD TOP COVER

39 7 403211 SKRUE SCREW

40 1 441523 STOPPER STOPPER

41 1 441524 KONTAKT ENGINE SWITCH

42 1 441525 HANDTAG REAR HANDLE COVER
43 4 441526 BOLT BOLT

44 3 441527 PROP CAP

45 1 441528 STANG THROTTLE ROD

46 1 441529 TRIGGER TRIGGER CONTROL RACK
47 1 441530 BJS HOLLOW RIVET

48 1 441531 CHOKER CHOKE

50 2 441532 DAMPER DAMPER

51 1 413145 STIFT 6X40 PIN 6X40




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

52 1 441533 TRIGGER GAS THROTTLE TRIGGER

53 1 441534 FJEDER TRIGGER TORSION ROD
SPRING

54 1 441535 SLANGE CARBURETTOR PRESSURE
PIPE

55 2 441536 SLANGE FUEL OUTPUT PIPE

56 5 441537 SPANDEBAND FUEL TUBE CIRCLIP

57 1 441538 HANDTAG REAR HANDLE

58 1 441539 LUFTFILTER PLADE AIR CLEANER PLATE

59 2 416014 MASKINESKRUE M5X60 SCREW M5X60

60 1 441540 PAKDASE SEAL

61 1 441541 KARBURATOR CARBURETOR

62 1 441542 LUFTFILTER DAKSEL AIR CLEANER BASE

63 1 441543 LUFTFILTER CLEANER

64 1 441544 LUFTFILTER COVER CLEANER COVER

65 1 441545 DZAEKSEL FOR LUFTFILTER AIR FILTER COVER

66 1 441546 SKIVE KNOB WASHER 15%26x1

67 1 441547 VINGM@TRIK KNOB

68 1 441548 BREMSE KOMPLET BRAKE ASSEMBLY

69 1 441549 SIKKERHEDS HANDTAG FRONT HANDLE GUARD

70 1 441550 VAEGT WEIGHT

71 1 441551 FJEDER WEIGHT TORSION ROD
SPRING

72 1 441552 BOLT SCREW M5x32

73 1 441553 B@S SCREW BUSH

74 1 441554 B@S WEIGHT BUSH

75 1 441555 SKARM KOBLING CLUTCH COVER

75a 1 441556 ISOLATOR HEAT ISOLATION FILM FOR
CLUTCH COVER

75b 1 441557 ISOLATOR FILM RECTANGULAR HEAT
ISOLATION FILM

76 1 441558 BOLT PASSIVELY CONICAL GEAR

77 1 441559 TAP ACTIVE CONICAL GEAR

78 1 441560 TAP TENSION BLOCK

79 1 441561 PLADE TENSION BLOCK PLATE

80 1 441562 STANG BRAKE CONTROL ROD

81 1 441563 FIJEDER BRAKE SPRING

82 1 441564 BREMSE FJEDER BRAKE STRAP

83 3 413145 STIFT 6X40 PIN 6X40

84 1 441565 TAP SECONDARY PULL-ROD

85 1 413145 STIFT 6X40 PIN 6X40

86 1 441566 TRIGGER MAIN LEVER

87 10 403211 SKRUE SCREW

88 1 441567 DAEKSEL SPRING COVER

89 1 441568 FIJEDER SPRING

90 1 441569 BASE FOR FJEDER SPRING BASE

91 1 441570 FJEDER RETURNED TORSION ROD
SPRING

92 1 441571 MJTRIK M5 LOCKNUT M5

93 1 403226 FLANGEMYJTRIK M8 COLLAR NUT M8

94 1 441572 KOBLING KOMPLET CLUTCH ASSEMBLY

95 2 441573 BREMSEKLODS SHOE BLOCK




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

96 2 441574 KOBLINGSFJEDER CLUTCH SPRING

97 1 441575 HOLDER RETAINER

98 1 441576 SKIVE CLUTCH WASHER

99 1 441577 KOBLINGSKAL CLUTCH DRUM

100 1 441578 LEJE NEEDLE BEARING 10%x13x13

101 1 441579 SLANGE WORM

102 1 441580 D/AEKSEL OIL PUMP COVER

103 1 441581 SLANGE OIL OUTGOING PIPE

104 1 441582 OLIEPUMPE OIL PUMP

105 1 441583 SKIVE REDUCE ATTRITION WASHER
10x18%1.5

106 1 441584 OLIESLANGE OIL PIPE

107 1 441585 OLIEFILTER OIL FILTER

108 1 441586 SKRUE OLIEFILTER OIL FILTER SCREEN

109 1 441587 PLADE PLATE

110 1 441588 BLOK DUSTPROOF SPONGE BLOCK

111 1 441589 PAKNING DUSTPROOF SPONGE PIECE

112 1 441590 PAKNING HEAT INSULATION MAT

113 1 441591 LEDNING GROUND WIRE 0.5x175

114 5 441592 BOLT BOLT, HEXAGON HOLE M5x16

115 2 441593 LAG KPL. CAP ASSEMBLY

116 2 441594 DAKSEL OLIE OIL COVER

117 2 441595 PAKNING CAP GASKET 20%x30x2

118 2 441596 LAS ANTI-DROP PLATE

119 1 441597 BASIS ENHED BASE COMPONENTS

120 1 441598 BARKSTED SPIKED BUMPER

121 1 441599 COVER SPIKED BUMPER CASE

122 3 403211 SKRUE SCREW

123 1 403211 SKRUE SCREW

124 1 441600 SLANGE VENTILATED TUBE 3.5x6.5%65

125 1 441601 STUDS SUCTION JET

126 1 441602 PRIMER PRIMER BULB

127 1 429670 BRAENDSTOFFILTER VALVE

128 1 441603 VAEGT BALANCER ROOT

129 1 441604 FILTER BENZIN FUEL FILTER

130 1 441605 GENNEMFYJRING PIPE BASE

131 1 441606 SLANGE FUEL PIPE 2.5x5%x165

132 1 441607 SLANGE RETURN FUEL PIPE 2.5x5x80

133 1 441608 SLANGE PUMP PIPE 2.5x5x90

134 2 441609 SKRUE 4,2X13 SCREW ST4.2x13

135 1 441610 KADE FANGER CHAIN CATCHER

136 1 441611 BESLAG ATTACHMENT DEVICE

137 1 441612 CHASSIS BASE

137a 1 441613 ISOLATOR FILM HEAT ISOLATION FILM FOR
BASE

137b 1 441614 ISOLATOR HEAT ISOLATION PLATE FOR
BASE

138 1 441615 STARTER KOMPLET STARTER ASSEMBLY

139 1 441616 SLANGE AIR CONDUCT PIPE

140 1 441617 D/AEKSEL BOSSING

141 1 441618 SKRUE 4,8X13 TAPPING SCREW ST4.8%x13




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

142 1 441619 FIJEDER COIL SPRING

143 1 441620 SNOREHJUL ROPE SHEAVE

144 1 441621 STARTFJEDER COIL SPRING

145 1 441622 HANDTAG HANDLE

146 1 441623 STARTSNOR ROPE

147 1 440186 SNIREHUL EYELET

148 1 441624 STARTDAKSEL STARTER COVER

149 2 403211 SKRUE SCREW

150 1 441625 BESLAG FRONT HANDLE WASHER
152 1 441626 HANDTAG FRONT HANDLE

153 1 441627 DAMPER FRONT HANDLE ABSORBER
154 1 441628 AFSTANDSSTYKKE GLAND

155 1 441629 HJUL RATCHET WHEEL

156 1 441630 LABEL SCUTCHEON

157 1 441631 SVARD 100SDEA041 GUIDE BAR

158 1 441632 KADE 91P040X SAW CHAIN

159 1 441633 COVER GUIDE BAR COVER




	90068149_1
	sparepart_list (1)



